
4400 & 5500 PARTS MANUAL

www.fliftamerica.com



FOREWORD 

1. This parts list is applied to Gambit4400" Gambit5500 forklift truck . It is intended for

users to identify  the name , number and quantity of the parts replaced or repaired and to 

order them from the suppliers works . 

2. When order parts , it is necessary to state the model of the forklift truck , its date of

manufacture and according to this Part List , to state the whole number , the whole name and 

quantity. 

3. Among the models of the forklifts truck : 

□ □-

CURTIS AC(C2)-- CURTIS (C3), CURTIS SE AC(C4), 
�---Controller type : CURTIS SE(C5), INMOTION AC(Il), INMOTION(I2), 

SONGZHENG(SZ I) 

�- - - - - - - - - - --Weight Series : Code : 20, 25  
Ton :4400lb, 5500lb 

�-------------- FB: Battery Counter Balanced Weight Forklift 

4. If there is any change, we will not notify.

5. Abbreviations in the CATALOGUE.

ASS'Y assembly 

R.H. right hand 

L.H. left hand 

H.P. high pressure 

L.P. low pressure 

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada. 

EX-B: Parts made for common forklift trucks markets . 



A. 

INDEX 

Driving system 

Reduction ass 'y · · · · · · • • 

Differential 

Drive axle 

Wheel brake · · · · · · · · · · · · 

Drive wheel assembly · · · · · · 

· · · · · · · · · · · · · · · · · · · · · · · 1-01

· · · · · · · · · · · · · · · 1-05

· · · · · · · · · · · · · · · · · · · · · · · 1-07

· · · · · · · · · 1-09

· · · · · · · · · · · · · · · · · · · · · 1 -13

B. Electric system

Electric system • • • • • • • • • • • • • • • . . . • • • • • • • • • • • • • • • 2-01

Principle diagram • • • . • . • • • . • • . • . • • • • ... •

Vehicle harness • • • • • • • • • • • • • • • • • • •

· · · · · 2-07

2-12 

Hand brake switch · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2-17

Battery socket ass 'y · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2-19

Controller ass 'y 

Battery ass 'y 

C. Steering system

2-21

2-35

3-01Steering control · · · · · · · · · · · · ·

Steering axle · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3-03

Steering cylinder • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • 3-07 

Steering wheel · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 3-09

D. Body system

Frame & balance · 4-01

Hood"' Floor Board & Seat • • • • • • • • • • • • • • • • • • • • • • • • 4-05
Overhead guard · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 4-09

E. Hydraulic system • • • • • . • • . . . . .................... . 

Oil tank · · · · · · · · · · · · · · ·

Valve control linkage (two-throw) 

Valve control linkage (three-throw) 

Valve control linkage (four-throw) 

Hydraulic pipe line • • • • • • • • • 

5-01

5-03

5-07

5-11

5-15







Reduction ass'y 

1-01



Reduction ass'y 

-

Item Part No Description Q'ty Remark 

1 GB/T5783 M10X25 Bolt 4 

2 GB/T93 Washer,lock 18 

3 A25G5-00106 Cap 1 

4 A25G5-00107 Shim 4 

5 GB/T1235 75 X 3.1 O-ring 1 

6 A25G5-00101 Case 1 

7 A25G5-00108 Seal c over 1 

8 GB/T276 6210 Bearing 1 

9 GB/T276 6207 Bearing 3 

10 GB/T3452.1 30X2.65 O-ring 2 

11 A25G5-00102 Shaft 1 

12 GB/T276 6209 Bearing 1 

13 A25G5-00109 Shim 3/4 

14 A25G5-00110 Shim 3/4 

15 A25G5-00111 Bolt 12 

16 GB/T5783 Ml OX 16 Bolt 2 

17 A25G5-00112 Stoppe 1 

18 A25G5-00103 Cap 1 

19 A25G5-00104 Packing 1 

20 A25G5-00113 Shaft 1 

21 A25G5-00105 Gear 1 

22 A25G5-00114 Shaft,pinion 1 

23 GB/T297 32207 Bearing 2 

24 GB/T5783 M12X 1.25X40 Bolt 12 

25 GB/T93 12 Washer,lock 12 

1-02



Reduction ass'y 

1-03



Reduction ass'y 

Item Part No Description Q'ty Remark 

26 A30A5-02001 Packing 1 

27 GB/T119.1 B10X20 Pin 1 

28 GB/T5785 M 14 X 1. 5 X 180 X 40 Bolt 5 

29 GB/T93 14 Washer,lock 5 

30 GB/T97. 1 14 Washer 5 

31  GB/T5785 M16 X 1.5 X 75 X 40 Bolt 1 

32 GB/T97. 1 16 Washer, lock 1 

34 GB/T97.1 16 Washer 2 

35 GB/T6171 M16X 1. 5 Nut 1 

1-04



Differential 

14 

12 

2 

10 

11 

1-05

19 

9 

1 

13 

17 

15 

17 



Differential 

Item Part No Description Q'ty Remark 

1 A25G5-00115 Case,differential L 1 

2 A25G5-00116 Seat, bearing 2 

3 A25G5-00117 Bolt 4 

4 A25G5-00118 Plate,lock 4 

5 A25G5-00119 Gear,side 2 

6 A25G5-00120 I Shaft,pinion I 1 

7 A25G5-00121 Shim l/3X2 

8 A25G5-00122 II Shaft,pinion II 1 

9 A25G5-00123 Planet gear 4 

10 A25G5-00124 Case,differential R 1 

11 A25G5-00125 Gear ring 1 

12 A25G5-00126 Bolt 16 

13 A25G5-00127 Plate,lock 8 

14 A25G5-00128 Bolt 12 

15 A25G5-00129 Shim 6 

16 GB/T119.l 6X30 Pin 1 

17 GB/T6171 Ml0X 1.25 Nut 28 

18 GB/T276 6213 Bearing 2 

19 A25G5-00130 Shim 4 

1-06





Drive axle 

Item Part No Description Q'ty Remark 

1 A25G5-00201 Housing, axle 1 

2 A30A5-02111 100X72X 16 Retainer, oil seal 2 

3 GB/T9877.1 Sdl 00 X 125 X 12 Seal, oil 2 

4 A30A5-02119 11 X 72.5 X 1 Retainer 2 

5 A30A5-02120 125 X 119 X 7.5 Washer 2 

6 GB/T307 30214 Bearing 2 

7 A30A5-02121 D10X30 Pin 1 

8 A20A5-02101 Drum, brake 2 single tire 

- A25G5-00301 Drum, brake 2 Dual front tire 

9 A20A5-02102 Hub, front 2 single tire 

- A25G5-00302 Hub, front 2 Dual front tire 

10 GB/T307.1-2005 Seal, oil ass 'y 2 

11 A30A5-02105 Packing 2 

12 GB/T810 M60X2 Nut 4 

1 3  GB/T858 60 Washer 2 

14 A25G5-00202 Shaft, drive 2 

15 A30A5-02107 Packing 2 

16 A30A5-02104 Bolt 24 

17 A30A5-02113 Breather, air 1 

18 A30A5-02114 Plug 3 

19 A30A5-02115 Ml4X 1. 5X30 Bolt 12 

20 A30A5-02116 M14X 1. 5X38 Bolt 4 

21 GB/T6171 M20X 1. 5 Nut 12 

22 A20A5-02108 Bolt 12 

23 A20A5-02109 Nut 12 

24 A20A5-02800 Wheel brake 1 

25 A25G5-00303 Nut 12 Dual front tire 

26 A25G5-00304 Nut 12 Dual front tire 

27 A25G5-00305 Bolt 12 Dual front tire 

1-08





Wheel brake 

Item Part No Description Q'ty Remark 

A A20A5-02800(L) Wheel brake ass 'y L.H. 1 

- A20A5-02800(R) Wheel brake ass 'y R.H. 1 

1 A20A5-02913 Back plate ass 'y 1 Left & right types 

2 A20A5-029 l 4 Clearance adjuster 1 Left & right threads 

3 A20A5-029 l l Brake shoe 2 

4 A30A5-0293 l Washer spring 1 

5 A20A5-02929 Lever L.H. brake 1 

6 A20A5-02922 Spring return 2 Left & right types 

7 A20A5-0292 l Plate, shoe guide 1 

8 A20A5-02923 Stopper, pole lever 1 

9 A20A5-02924 Spring return 1 

10 A20A5-02927 Strut L.H. 1 

11 A20A5-02928 Spring 1 

12 A20A5-02915 Lever L.H. pole 1 Left & right types 

13 A20A5-029 l 7 Cup, shoe hold down 3 

14 A20A5-02920 Spring 1 

15 A20A5-02926 Cup, shoe hold down 4 

16 A20A5-029 l 8 Spring 4 

17 A20A5-02925 Cup, shoe hold down 1 

18 A20A5-02916 Pin, shoe hold down 4 

19 A20A5-02930 Pin, lever 1 

20 A30A5-02932 Snap, ring, pin axle 1 

1- 10



Wheel brake 

18

/ 

" 

1-11

23 18

/ 

" 

5 

19 / 

22

/ 

/ 

W[
�

2 

13 
c2/ 

16 
15 

(0,�-33 

'5

32

25 

7 

9 

�

6 

� 
27 

�26 

��9
28

� 30
29 

28 

1 

,�� 17 

12 16 
15 



Wheel brake 

Item Part No Description Q'ty Remark 

21 A30A5-02919 Plug, rubber 1 

22 A20A5-02933 Cable L.H. 1 

-

A20A5-02934 Cable L.H. 1 

23 GB/T5783 M8X 16 Bolt 2 

24 GB/T93 8 Washer, lock 2 

B A20A5-02900 Wheel cylinder ass'y 1 Left & right types 

25 A20A5-02901 
Cylinder 

1 Left & right types 

26 A20A5-02905 Cover, dust 2 

27 A20A5-02906 Rod, piston 2 

28 A20A5-02902 Piston 2 

29 A20A5-02903 Cup, piston 2 

30 A20A5-02904 Spring 1 

31 A30A5-02907 Seat, tube 1 

32 A30A5-02909 Screw, bleeder 1 

33 A30A5-02910 Cap, screw 1 

34 A20A5-02908 Shroud 1 

1- 12



Driving wheel assembly 

2 

1-13

v�C2\
\C:Y 
3 I

4 



Driving wheel assembly 

Item Part No Description Q'ty Remark 

1 A20A5-01001 Rim,outside 2 

2 A20A5-01002 Rim,inside 2 

3 GB/T93 Washer,lock 12 

4 GB/T6171 M16X 1.5 Nut 12 

5 A20C5-00001 Bolt 12 

6 GB/T2982 7.00-12-12PR Tyre 2 

1-14





Double driving wheel assembly 

Item Part No Description Q'ty Remark 

A A25I5-00200 Whell Rim ass'y(Inc.2,4,5) 2 

B A25I5-00300 Whell Rim ass'y(Inc.3,4,5) 2 

1 GB/T2982 7.00-12-12PR Tyre 4 

2 A25I5-00201 Rim outside 2 

3 A25I5-00301 Rim inside 2 

4 A25I5-00202 Lock ring 4 

5 A25I5-00203 Snap ring 4 

6 A50A5-00700 Pipe 2 

1-16







Electric system 

Item Part No Description Q'ty Remark 

1 T 160A2-40800 Three color tail lights 2 

2 DT04G-LTD152 Warning Light 1 

3 A15G2-40200 Front combined lamps 2 

4 Al5R2-60300 Hand Brake switch 1 

5 GB/T5783 M5X35 Bolt 4 

6 GB/T97.1 5 Washer 4 

7 GB/T93 5 Washer,lock 4 

8 A 15T2-60200 Accelerator 1 

- B80A2-61100 Accelerator 1 

- A 15DT2-60100 Accelerator 1 

9 GB/T5783 M8X25 Bolt 2 

10 GB/T97.1 8 Washer 3 

11 GB/T93 8 Washer,lock 3 

12 GB/T6170 M8 Nut 2 

13 DT05G-JK205A Stop lamp switch 1 

14 A80A2-60100 Combination switch 1 

15 A25K2-10100 Controller unit 1 

- A25R2-10200 Controller unit 1 

- A25AA2-10100 Controller unit 1 

- A25T2-10100 Controller unit 1 

- A25U2-10100 Controller unit 1 

- A25BT2-10100 Controller unit 1 

- A25BU2-10100 Controller unit 1 

4400/5500-

C2/C3/C4/C5 

4400/5500-I 1 /12 

4400/5500-SZ 1 

4400/5500-C2 

4400/5500-C3 

4400/5500-SZ 1 

4400/5500-Il 

4400/5500-I2 

4400/5500-C4 

4400/5500-C5 
16 GB/T5783 M10X30 Bolt 4 

17 GB/T97.1 10 Washer 4 

18 GB/T93 10 Washer,lock 4 

2-02



Electric system 

10,11,39,40 

2-03

8,9,10,11,12 13 

24 37 25,26 

33,34,35,36,38,42 

1,41 

28 

19,20,21,22,23 29,30 

27 31,32 



Electric system 

Item Part No Description Q'ty Remark 

19 A15R2-60201 Lifting switch 1 2-way valve
- A15R2-60200 Lifting switch 1 3-way valve
- Al 5R2-60900 Lifting switch 1 4-way valve

20 GB/T5783 M4X35 Bolt 4 2-way valve

- GB/T5783 M4X35 Bolt 6 3-way valve
- GB/T5783 M4X35 Bolt 8 4-way valve

21 GB/T97.1 4 Washer 4 2-way valve
- GB/T97.1 4 Washer 6 3-way valve
- GB/T97.1 4 Washer 8 4-way valve

22 GB/T93 4 Washer,lock 4 2-way valve

- GB/T93 4 Washer,lock 6 3-way valve

- GB/T93 4 Washer,lock 8 4-way valve

23 GB/T6170 M4 Nut 4 2-way valve
- GB/T6170 M4 Nut 6 3-way valve
- GB/T6170 M4 Nut 8 4-way valve

24 Al5T2-70100 Meter ass'y 1 4400/5500-C2/C3/C4/C5 

- Al5AT2-70100 Meter ass'y 1 

- A15DT2-70100 Meter ass'y 1 

25 DT08G-HPQ11 action motor 1 

26 A25K2-80400 Connecting cables 1 

- A25R2-80400 Connecting cables 1 

- A25T2-80400 Connecting cables 1 

- A25T2-80300 Connecting cables 1 

27 A25K2-80600 Battery socket ass 'y 1 

- A25R2-80300 Battery socket ass 'y 1 

- A25T2-80600 Battery socket ass 'y 1 

- A25T2-80200 Battery socket ass 'y 1 

4400/5500-Il/I2 

4400/5500-SZ 1 

4400/5500-SZ 1/C2/C4 

4400/5500-C3/C5 

4400/5500-Il 

4400/5500-I2 

4400/5500-SZ 1/C2/C4 

4400/5500-C3/C5 

4400/5500-Il 

4400/5500-I2 

2-04



Electric system 

10,11,39,40 

2-05

8,9,10,11,12 13 

24 37 25,26 

33,34,35,36,38,42 

1,41 

28 

19,20,21,22,23 29,30 

27 31,32 



Electric system 

Item Part No Description Q'ty Remark 

28 A25G2-20300 Battery 1 4400lb 60Ah 

- A25G2-20200 Battery 1 5500lb 630Ah 

29 A15R2-60500 Emergency switch 1 

30 Al5R2-60501 Emergency switch sign 1 

31 DT08G-HPB8.6 Lift motor 1 

- A25I2-30200 Lift motor 1 

32 A25K2-80500 Connecting cables 1 

- A25T2-80500 Connecting cables 1 

4400/5500-C2/C4/Il/SZ 1 

4400/5500-C3/C5/I2 

4400/5500-C2/C4/SZ 

1 4400/5500-Il 

33 Al5V2-10300 DC Switch 1 

34 Al5G2-00210 Fuse box 1 

35 DT09G-SG253 Flasher unit 1 

36 A50C2-60400 Back buzzer 1 

37 A 15R2-60400 Key switch 1 

38 A25K2-80700 Vehicle harness 1 4400/5500-C2/C4 

- A25R2-80500 Vehicle harness 1 4400/5500-C3/C5 

- A25T2-80100 Vehicle harness 1 4400/5500-Il 

- A25U2-80100 Vehicle harness 1 4400/5500-I2 

- A25AA2-80100 Vehicle harness 1 4400/5500-SZ 1 

39 A15T2-60300 Horn filter 1 

40 DT09G-DL224 ED Horn 1 

41 A35K2-81000 Taillight tieline 1 

42 Tl 60A2-80800 Five core relay 1 

2-06



N
 

I 

0
 

....
 

X 
t

 <l
l 

P1 
Li

fti
ng

 S
pe

e
d 

S
e

ns
or

 

rJZ
- r

 _ __
___

_ e leiM
. __

_ ;,;,
��

-;;
� �

 "'
I 

I 
Li

ft 
P11

 
:J

2-
11

 
C A

N 
H 

J2
-2

�
 _.E;

P2 113 -
-

--
------

===
=::::

:--
,-

-
-

�
 

I 
W

 
�

J
2-

10
 

w
! 

: 
V

}
 

�
 J

2-
12

 
Pu

mp
 C

on
tr

o I
 I 

er
 

U
 

�
 

· 
S

p a
re

P33
 

! J
2-

33
 

l 

V
 

f 
1/0

 G
RO

UN
D 

J
2 

P32
 

UJ
 

..0
 P

os
iti

on
 

Em
er

ge
nc

y S
top

 
r§

�[
c _!l

_ 
I 

rn
 

I 

Ke
y S

wi
tch

 P
ow

er
 S

up
ply

 
,

-
-

-
-

-
-

-
-

-
1 

B-
I 

L--
�

 D
C

 
: 

--
--

--
-,

 
i i

so
la

ti
on

 
l 

F U
S E

: 
10

A
 

I 
I 

I 
D

C
 

�
 

4 8
V 
i co

nv
er

te
r 
i 

FU
SE

: 
10

A
 

10
A

 
: 

D
C

-D
C

 
, 

, 

:-
-

--
--
-

DC
-: 

: 
2 4

V 
FU

S E
: 

20
A

 
l _

_
_

_
_

_
_

_
_

 ..J
 

I _
_

_
_

_
_

_
 _

I 

B+
 :

 
J3-

7 

I 
J3-

16 
35

0
1 

g_
o

 
_

:::;;
 

. �
 . �

 
(ll

c,_
 

(/)
±

 

P25
 

: 2
-2

5 
+1

2V
 

PH
A

SE
 B 

J
2-

3 
1--

-
-

,: 2
-2

8 
TX

 
PH

A
SE

 A
 

J
2-

3 
I 1'
 I 

P31
 

P26
 

: 2-
29

 R
X 

+5
V 

J
2-

2 
P 7 

: J
2-

7 
1/0

 G
RO

UN
D 

C A
N 

T E
RM

 H
 

J
2-

21
[ 

P34
 

w
 

CO
 

E
nc

od
er

 
w

 
+

 
w

I 
I 

T 2
3 

! 
J3-

11 
D

is
pl

ay
 

T 3
5 

J3-
3 

: 
J3-

15 
JJ-

4 
J3-

1 2 
I 

Li
gh

t 
S

w
itc

h 

Re
ve

rs
in

g 
Ho

rn
 R

e
la

y 

P B 
f J

2-
8 

T H
E

R M
IST

E
R 

C A
N 

T E
RM

 L
 

J
2 -;
t : [�
-= --�
- -=--
-- -=-
=-=-=-

=-=-=-
=-=-=f

===
- 1

 

l ,n
 �

 
1/Q

 G
RO

UN
D 

R+
 1 

P21
 

: -
K

S
I 

J1
-- 1

:- ,�
--

-
-

-
-

__
J

 

. 
Fo

rw
a

rd
 

m
i 

CO
IL 

RE
TU

R N
 

J
1-

13
+-'-'1

1"-
3 �

�
-

,.
,-

p
1-

22
 

'.,,--
Re

ve
rs

e
 

T3�
,J

 1 
_ 33

 
1 --

--
�

Han
d 

Br
ak

e 
Sw

itc
trn

l 1 1
 1

1 
DR

IV
ER

 1 

i
 -

J
 1-

3lr
: ---"1 

j'--
--

_
 __
J

 
I 

I 
I 

I 

t--
-

-
-

-" 
,,o-:

S :..::e
::::a

l :...:S
::..:w

:..::il
::::ch

.:......::
T

9 c.;: J
 1 _ 9 

i 
I 

I 

X 
t

 <l
l 

g_
o

 
_

:::;;
 

.�
 .�

 
<l l

 Q_
 

(/)
±

 

: 
. 

B
+
 r : _

_
_

_
_

_
_

 
_/

,
 

: 
Tr

 ac
t 

, o
n 

Co
nt

 r o
 I 

I e
r 

, 
tl

1-
25

 +
12

V 
W

' 
W

 

�
1-

28
 T

X 
V 

i 

�
�1

-2
9 

RX
 

U 
�

 
�

1-
7 

1/0
 G

RO
UN

D 
: 

l 
1/0

 G
RO

UN
D 

J1
-7

 
,,-' _

_
_

 
_ ,

 I 
I w
 

I 

�
J1

-8
 T

HE
RM

IST
ER

 
PH

A
SE

 B
 

J1
-3

2:
,--

_
_

 __,
 

T1?
 

1.o
 

W
 

P
os

iti
on

 

T 7 
: 

PH
A

SE
A

 
J1

-3
1-

: 
-

-
-

--'
 

T11
 

I t.\:J
 

En
co

de
r 

T?R
 

I+
 

] J
1-

7 
1/0

 G
RO

UN
D

+S
V 

J1
_ 2

6 ....
 

: 
_

_
_

 _,
 

I 
I 

IL
 

"
J 

L_
 

: 
B

-�
 

.10
r -

-
- -

-___:
T'...'..'16
c.___;

:J
1

-1
6T

H
RO

TT
LE

W
IPE

R 
CA

N
 TE

RM
 H 

J
1-

21
 r

 11 
T
3 4

 

30
0 

4
8

V
 
l

 

: 
CA

N
TE

RM
L 

J
1

-3
4,______'..

 

, ..
 v 

T24
 

: 
CA

N
H 

J
1

-2
3,

:-
T �

-
-

-
-

-
-

-
-

-
-+-

-
-

_J
 

,J
1

- 2
4 

PE
DA

LS
W

IT C
H _

__
__

__
_

 C
AN

L_
J

1
_ 3

5
,, _

T �
-

-
-

-
-

-
-

-
-- +

--
-

-__
J

 

_Q
 

15
 

--
--
1-
--
--
--
--
--
--
--
- L__J

- ,
--

B-
I 

Le
ft 

Ta
illa

mp
 

W
ar

ni
ng

 L
am

p 

I 
I 

r-
-

-
-

-
-

-
-

-
-

-
-

-
-

1 
1 

W
idt

h 
La

mp
' I 

AA
 S

ig
n

al
 L

ef
t :

 I 
He

ad
lam

p,
 I 

idt
h 

La
m 

I I 
Si

gn
al 

Ri
gh

! 

Hor
n 

S
w

itc
h 

R
ev

er
si

ng
 B

uz
ze

r 
S

w
itc

h 

1--
--

--
- 1 

I 
I 

4 
I 

I 
I 

1 _
_

_
_

_
_

_
 1 

Us
b 

Ch
ar

gi
ng

 P
or

t 

I 
I 

�
���
���
�! 

W
ipe

r C
on

ne
ct

io
n 

Fla
sh

er
 

Po
rt 

- r
:D

C-
I 

:1: 
I 

T"
m

 s
,g

aa
l s

w
,�

 

Ri
gh

t 
Ta

illa
mp

 
W

n. 
1 

Br
a

ke
 L

am
p 

S
w

itc
h 

DC
-

�
 

.,
 

,...
. 

�
 

0
 ,...
. 

"'d
 

........
 

(C
 

p_.
 

,...
. 

�
 

(Jq
 

.,
 

� s
 I n

 
N

 
------ n

 
..j:::,..

 4400/5500



N I 
0

 

co
 

Em
er

ge
nc

y S
to

p 
S

w
itc

h 
Ke

y S
w

itc
h 

Po
w

er
 S

up
�l

y 

,--
--

--
--

--
--

--
--

--
--

--
--

--
--

--
--

I 
KS

I 
I 

I 

Co
nn

ec
t S

ea
t S

w
itc

h 
T9

 
P1 

: J2
_ 1

 
i 

I 
I 

I 
I 

�
nt

er
lo

ck
 P

S 
: J2

_ 5 
i 

7
: 

10
A:

 
: 

'-
-F

US
� 

4 8
V 

: 
E:J

 
: 

: 
�

 J
2-

7 
J2

_ 6
 L-: 

_ i:P �6 -
-

-
-

--
-+

--
-

-
--

-
-

-
- +

-
-

-
-

--
- 1

 

1 O
A 

Dc
-i 

DC
-D

C 
�

:c24
'-'-V---'-

+--
1:::=

:::f-
r=

'7
 

�
 J

2-
8 

J2
-1

1�:
 ..E

P 1J11
 _

_
_

_
_

_
_

 +
-

-
-

-
-

-
-

-
-

-
--t-

-
-

-
-

-
,

 
I 

I 

_
_

_
_

_
_

_
 ._

 _
_

_
_

 _._
 _

_
_

_
_

_
_

_
_

_
_

_
_

_
_

_
_

 _
 

: 
: 

: 
J4-

8 
J4-

6 
J4-

7 
S

hi
ft 

pg
 
l J

2-
9 

M-
I 

B+
 :

 J4-
16 

: 
Pu

m
p 

Co
nt

ro
lle

r 
T23

 
: 

] J
3-

4 
+1

5
V 

-
-

------+
-

-
-

--
, J4

-11 
35

0
1 

D
isp

la
y 

S 3
 

: 
T 35

 
: 

J4-
3 

S
er

ia
l p

or
t�

 J
3-

3 
TX

 
, 

J4
-15

 
__

 J4
-4 

_ 
J4-

12 _
__

_ :
 

(�-
pi

n 
M

ol
e�

) 
S1

 
: 

, __
_ T

___
___

___
___

_ 
c=r

 ,-
-

----------j
 J

3-
1 

RX
 

B-
I 

, 
52

 
j J

3-
2 

GR
O

UN
D(

B-
) 

.----1
�

�
____,

:J2
-1

0
 

B-
i... 1 

-
-

-
-

;>j..:i
H

:.._
-

-+-
-

-
-

-
-,

 
S

te
er

 : _
__

__
__

__
__

__
__

__
__

__
__

__
__

__
__

_ 
B +

> 
A1

 
_

_
_

_
_

_
_

_
 1 W

ar
ni

ng
 

La
m

 

Li
gh

t 
S

w
itc

h 

:
*3

1-- -
:rr

:1 �
, �

-
-

-
-

-
-

__J
 

Fo
rw

ar
dT

2:I
 

CO
IL 

RE
TU

RN
 

J 1
-1

3[
 

�
J1

-2
2 

: 

R
ev

er
sin

g 
Bu

zz
 r

 
R

ev
er

sin
g 

Bu
zz

er
 

i 
: 

S
w

itc
h 

: 2
 

�
1
...,: 

_
_

_
 ---+

--+
�

-
-

� 
R

ev
er

se
T 3

f J
1_

3 3
i 

TB
 

H
an

d 
Br

ak
e S

w
itc

� 1
' 

DR
IVE

R 
1 

J1
-6

i
 

1J1
-1

1 
J1

_ 3
._1 

�T3
'--

_
 __,

 

S
ea

t S
w

itc
h 

T
9 l J

1_
9 

: 
B

+
: 

1J
1-

2 5
 +

12
V 

W
 µ

 
S

er
ia

l p
or

t�
J1

-2
8 

TX
 

Tr
ac

tio
n 

Co
nt

ro
lle

r 
v

 �
 

(�-
pi

n 
M

ol
e�

) 
T2

9 
: 

: 
U 

---------:
J1

-2
9 

RX
 

U 
>-

1 -
-

-
--->

 
T7

 
lJ

1-
7 

1/0
 G

RO
UN

D 
i 

: 
1/0

 G
RO

UN
D 

J1
-7

' 
T 7 

UJ
 

: 
: 

T3
2 

: J
1-

8 
TH

ER
MI

ST
ER

 
PH

AS
E 

B 
J1

-3
2 1 

ifl
 

: 
PH

AS
E

A 
J1

-3
<

 
T 31 

iTI
 

] 
J 1

-7
 1/

0 
GR

O
UN

D 
+S

V 
J 1

 _ 2
6: 

T2
6 

+ 

4
8V

 
l

 

: 
: 

w
 

� 

! 
B-

. l--
, -

""'T2
;:-:1-

___::
==

:::::::
:::::::

:::_
 _

_
_

 _j
 _

_
 

,_ _
 _

_
_

_
_

_
 T_1

_6 _
,; J

 1-
1 6

TH
RO

TTL
E 

WI
PE

R 
CA

N
 TE

RM
 H 

J1
-2

1 : 
T3

4 
Th

ro
ttl

e 
: 

CA
N

 TE
RM

 L 
J1

-3
4 1 

T2
3

 

M
3

 
T2

4 
1 

CA
N 

H 
J1

-2
3�

, -
�

-
-

-
-

-
-

-
-

-
-

-
-

�
 

�
�
-
-
-
-
-
-
--1: J

1-
24

 PE
DA

L S
WI

T
CH

 _
__

__
__

_ C
AN

 L _
_ 

J1
-3

5>-
1 

-
-'-'T3

=5
-

-
-

-
-

-
-

-
-

--+
-

-
-

-
---'

 

Le
ft 

He
ad

lam
 

Le
ft 

Ta
illa

mp
 

R
ig

h
t 

T
a

ill
a

m
p

 

DC
-

la
sh

er
 

i- 1-r
-:D

c-
: 

i
 

L
-

_
_

 J 

:--
--

-
-

-

i 
r 

1 

Br
ak

e 
La

m
p S

wi
tch

 

R
ev

er
sin

g 
Ho

rn
 R

el
ay

 

r-
--

--
-,

 
I 

I 

• 
! 

I 
I 

Ui°
bc

tia
rg

/n
g 

Po
rt 

W
ip

er
 

Co
nn

ec
tio

n 
Po

rt 

Tu
rn

 S
ig

na
l 

S
w

itc
h 

�
 

.,
 
-
·

�
 

0
 
-
·

"'d
 

........
 

(C
 

p_.
 

-
·

�
 

(Jq
 

.,
 

�
 

s

I n v-.)
 

n u--.4400/5500



N I 0 co

B
+
 

DC
 

�
-

-
-

-
--

-
-

-
--

-
-

-
--

-
-

-
--

-
-

- ---E
3-------'

 48
V /8

0V 
24V

 
_

_
 f�

 -
---::-7 

T29 
l key 

switc
h I

T2 8 �
l&H·S

IEIE·N
···KS

_l __ +H&
H·SID

E·OU T
-ll-...:.:..:.

--
--

--
' 

6A
10 

Em
erg

en
cy

 
sto

p 
swi

tc
h 

lill
 

0
 

Li
ft 

en
ab

le
 swi

tc
h 

T3
0 
IDi

6 
lil

t s
wi

tc
h 

T3
4 

Di
8 

Si
de

 shi
ft 

swi
tc

h T
3 5

 I D
i9

 
A

tta
chmen

ts 
T 2

 
j 

Di
 10

 

Pr
ecJJ!ug

e_:r:e
sis

to
r 

4
8/

S
0
V

 

Dr
ai

n 
1 

T 4
 

�
 

Dr
ai

n 
3 

1 
T2

5 

.s
v 

T3
2 

Ai
n2

 
T9 

GN
D 

T3
1 I 

Di
7 

0-SV
 

Lo
we

r s
ol

en
oi

d 
val

ve
 I 2 4

 V 

Li
fting

 sp
ee

d 
se

ns
or

 

T
RA

C
T

IO
N

 
.s
v 

I m
 

T3
2 

�
 -

17
I T20

 
0-SV

O
 

' fl
 

I 

4
8/

S
0
V

 

PU
MP

Ai
n1

 

GN
D 

T3
1 

f 
Pe

dal
 swi

tc
h 

CA
N 

GN
D 

Ll1Q
 

CA
NL

µf.l
 

CA
N 

H 
l..m

 
(A

N 
HT

 I T1
5 

J 

KS
�

 
P1

 I I I J 

ac
ce

ler
at

or
 

,
-

-
-

-
-

-
-

-
-

7
-B

AT
T 

Y2
 

I S
M

M
T 

DI
SP

LA
Y!

 

0
0

0
0

0
0

Y1
 

. K
SI

 

Y2
3 

�
 

Y7
 

I C
AN

-L
 

Y8
 

1 CA
N-

GN
D 

L
 _

_
_

_
_

_
_

_
_

 _j
 

I 
I D

C
 c

on
ve

rt
er

 I
L

B -
DC

-_J
 

+
-

-
_1D

[--

D(
-

.w
arn

in
g 

lif
gh

t 

7 
ho

rn
 s

w
itc

h 

1
 _

_
_

 7
 

DC
-

�
 

I 
�

.
 

1 
T

u
m

 
I 

I 
� �

 
si

gn
al

 12
 

I 
I 

� 
L

=
=

=
_J

 
I 

I 
'

-
Smal

ll
iglr

ts9
 7

 

I 
Mol

ex 5
559

-2P
 I

D(-
head

ligh
t,, 

I 
[

�
1 

T
u

m
 

I 
I 

�
 

I 
� �

 
,_

 _, _
_ , '

I 
I " 

11
r-

1 
I

-0
 

I
lr

rn
1l

r1
11

11
t:!J

 
' 

IDC
-

I I
L_____J

 
I 

I 
� 

� 
I 

Mol
ex 

555
9-4

P 
I 

i 
:::
 

I 
I

KA
 1

;a
ht

 
1 4 

I 
Pr

ogr
amm

in
g 

so
ck

et
 11V

-92
V 

I 
Sma

rt c
ons

ole 
L

 _
_

_
 _J

 

-l
 <> Al

 
:::

1.0
· 

<> �
 

_g 
-,. 

DC
-

Aa-
3]

 

ID7
�

12 
13 

14 
br

ak
e 

lig
ht

 s
w

it
ch

 

DC
-

�
 

.,
 ,.... �
 

0
 ,.... "'d
 

........
 

(C
 

p_. ,.... �
 

(Jq
 

.,
 

�
 Vl I �

 
�4400/5500



N I .a.
 

0
 

T3
 

-
_

,
_

 
-

:7
T2

9 
j

 
T2

8 
[H

IG H
 5

10£
 IN

 -
�SI

 H
IGH

 SI
DE

-O
UT

-11---
.:..::..:...-

-
-

-
-

-,
 

I 
1

 
, 

in
te

rlo
ck

 sw
itch

 
T1

2 
O il

 
Dr

ain
 1 

�
 

B
+ 

I 
•

 
C

 

> =
9"

=
....L..

-
I 

C:O
t=

 = ..._j-

�
 

D12
 

�
 48

V/
80

V 

'}Ci
 

Lo
we

r s
ol

en
oi

d 
val

ve
 1 

m
 

�
 12

V 
r- I I

48
/B

OV
 

I
TRA

CT
IO

N 
Dn

 
�

 
T3

2 
,5

V 
-

Ain
1 

µ2Q
 

GN
D 
r 11

0 
CA

N G
ND

 �
 

(A
NL

 ill
 

(A
NH

�
 

CA
NT

 -

S' 
J

0-S
V 

,
-

-
-

�
. S

. 
H

YD
. S

. 
UP

 
� II�

� 
LIF

T E
NA

BIL,
. 

E7
 

E6
 

ST
OP

 U
P 

1S
T S

. 
HY

D. 
R. 

2N
D S

 
3R

D S
. 

4T
H S

. 

HP
-4

8/
BO

V 
+CH

 OU
T 

PU
M

P 
,CH

IN
 

� llp
_sw

itch
 

.,.,..,:_
 

0 
E3

 
-

o 
E 

�
 

o 
E 

-------i:-
ifting

sp
ecd

sen
sor

 

I 

B-
1

120
0 NC

 
PC N[

 
PC

L 

m
 

/)'
 

-B
AT

T 

,LE
D 

A 
LE

D 
L
 -

-
-

_
-LE

D 
A�

 D
IA

GN
O

S
TI

C 

,
-

-
-

-
-

-
-

-
-

7
 

3A
2 

g H
IN

EN
G 

DI
SP

LA
Y 

I
0

0
0

0
0

0

3A
1 

. K
SI

 

48
V 

/B
OV

 
12

V 
I 

I
p
c
 c

on
ve

rt
er

 I 

L
B-

DC
-:_J

 

:r
-

-
1 D

( -
B
-

28
 

29
 

17
 

w
arn

in
g 

lif
gh

t 
29

 

ho
m

sw
itq

 

28
 

ba
ck

 s
wi

tc
h 

29
 

DC
-

I 
i

 -
-

-
7

 

I
I

D(
-

�
I

 
�

I
�

I
 

I
 

P
L

_ 
-

"_J
I

I
'-

-
light

• 3
47

 
I

 M
ole

x 5
55

9-
1P

I
 

oc-
I

 
=

""""'
'is 

I
I 

:I:
 

I
�

::0
 

I
�

 
�

u5
-

I 
R-

K\I
 

I
I
 �

 

I 
11

 A
N 

11
1 A

N 
HF

 
I 

DC
-

I I 
Mo

lex
 55

59
-4

P 
: 

I �
 �

Pr
ogr

am
m

in
g 

so
ck

et
 11

V-
92

V 

Sm
art

 co
nso

le 
L

 _
_

_
 _J

 

DC
-

-I
 

<>
 

::0
 

�
 \C

" 
<>

 
:::r

 

-6 
-

DC
-

33
 

"
Jl

 
Fl

as
he

�
J

 

39
 

ID7
�

36
 

37
 

Sp
ee

d lim
it 

28
 

br
ak

e 
lig

ht
 s

w
it

ch
 

� ., - · � 0
 
-
·

"'d
 

........
 

(C
 

p_. -
· � (Jq
 

., � s
 � N

DC
-

47
 

DC
-

4400-5500



N
 

I ..a.
 

..a.
 

P1 
Lif

tin
g 

Sp
ee

d S
en

so
r 

r�
-

-
-

�
 

I J
2-

1 
KS

I 
POT

lfll
POT

11'111
POT

LOII
-

-
-

-
7

Lit
t 

PJ
J 

I J
2_

33
 

CA
N

L
J2

_ 3
5r

�P3 �1 -
-

-
-

-
-

-
+

-
-

-
-

-
-

-
-

I 
CA

N
 H 

J2
-�

3: 
P13

 
I 

�
J2

-1
0 

w 
w 

�
J2

-1
1 

I 
P�

 Con
tr

ol
le

r 
V 

s�
 J2

-1
2 

48V
/350

A 

Do
wn

 S
af

et
y 

I 
d

J2
-1

3 
CO

IL 
RE

TU
RN

I 
P1 

I 
w

 

P
ro

te
ct

io
n 

I 
P J

1 
..o

 
M

ot
or

 

J2
-5

 
DRI

VE
R 

2 
I 

P J1
 

�
 

sp
ee

d 
P

o
si

ti
on

 E
n

co
d

er
 

D
C 

Ke
y 

Sw
itc

h 
Po

we
r S

up
ply

 

B-
1

-
-

7
 DC

-D
C

10
A 

1
 

H-
13 

H-
19 

7
 

B +
 I

J l
-1 

I 
Di

sp
la

y 
I 

Lig
ht

 S
wi

tch
 

1-- -
-------'-

P .:..._a
 _J

 J2
-8

 T
HE

RM
IST

ER
 

P1
 

I 

1/0
 G

RO
UN

D J
2-

7 

PH
AS

E 
B J

2-
32

 

PH
AS

E 
A 

J2
-3

1 

+S
V J

2-
26

 I
P1

6 
W

 
en

co
de

r 

w
 

�
 J4

- 1 
I H

ea
dla

mp
 R

ela
y �

,
--

131
 

I J4
- 2 

_J
 

�
-

�
-

-
-

L
fil

 _
_

_
_

_
_

_
_

 
1 --

--
-

-J
2-

7 
1/0

 G
RO

UN
D 

B-
<--

-
-

-
-

-
-

-----1
--

-
-

-�
 

I 
B + J 

L _
_

_
_

_
_

_
_

 _

I
KS

I 
J1

-1
 I 

F o
rw

ar
d 

T1
1 1 J

1_
22

 

u
 

/
 

I 
CO

IL
 RE

TU
RN

 J
1-

13
 I 

Re
ve

rs
e 

Tl
l J1

-3
3 

I 
DRI

VE
R 

1 
J1

-6
 

16
 

I 

J1
-2

5 
+1

2V
 

n
LJ

 J1
-2

3 
CA

N
 H 

Tr
ac

ti
on

 Con
tr

ol
le

r 
W

 1--
-

-
---t

 
m

 
I 

-------=---i
 J1

-3
5 

CA
N

 L 
48

V/
350

A 
V 

11
 

· J
1-

7 
1/0

 G
RO

UN
D 

J1
-8

 T
HE

RM
IST

ER
 

I J1
-7

 
1/0

 G
RO

UN
D 

1/0
 G

RO
UN

D J
1-

7 

PH
AS

E 
B J

1-
32

 
PH

AS
E 

A 
J1

-3
1 

+S
V J

1-
26

 I 
T7

 

I 
Tl

1 
I 

Tl
1 

I 
T1

6 

I 

Ma
in 

FU
SE

 
lO

OA
 

FU
SE

 

I w
 

..o
 

M
ot

or
 

�
 

sp
ee

d 

_J_
 

I 
4 8

V 
l

 
L.LJ

 
en

co
de

r 
+ w

 

I 
I 

1---
-

-
-

-
- 116 _____,

I J1
-1

6 
TH

RO
TT

LE 
PO

T 
WI

PE
R 

I 
L.._

 _
_

_
_

_
_

 1_14
----1

 J
1-

24
 P

ED
AL

 S
WI

TC
H 

(A
NH

 ,,';
,Ii 

m
 

! 
I 

CA
N 

L
 J

1-
35

r-· 
-

.:.c:13
'"'-5 

-
-

-
-

-
-

-
-

-
---1

1 -
-

-
-

-----'
· 

B-

Le
ft

 

Re
ve

rs
ing

 B
uz

ze
r 

Sw
itc

h 

...
. ,�

, I
 

'I 
X

 "�
"•
•• 

' 
I I

 I 
I "'"f

r
• 

I 
I 

I 
I 

L
 _

_
 

_J
 

Rig
ht

 
He

ad
lam

p 
I 

�
 

I 
-

-
. 

K>-
. 

1
 

7
 

. 
I 

I 
Lt
i 

I 
Tu

rn
Sig

na
l 

Le
ft

 
�

 
I 

_ J 
Sw

itc
h 

Ta
illa

mp
 

Rig
ht

 
Ta

illa
mp

 

0(
-

R
ev

er
si

n
g 

H
or

n
 R

el
a

y 

l
th

b7
 

�
r�

P:j
 

� ., ,.... �
 

0
 ,....
 

"'d
 

........
 

(C
 

p_. ,....
 

�
 

(Jq
 ., �
 

s
 I [/).

 

N
 

1---'
 

4400/5500



N
 

I .a.
 

�
 

SM
AR

T D
ISP

LA
Y

AM
P -

23
oin

C
on

ne
ct

 th
e 

ri
gh

t fr
on

t 
ov

er
he

ad
 g

ua
rd

 li
gh

t 
JS

-4
-2

0 
JS

-2
-2

0 
K

ey
 sw

itc
h 

C
on

ne
ct

 
D

C
 C

on
ve

rte
r 

JS
-3

 -2
 0 

J S -
2-

2 \
M P

 

co
nn

ec
t t

he
 re

ve
rs

e 
bu

zz
er

 
JS-

2-2
0 

Pu
m

p 
co

nt
ro

l 

JS
-2

-1
0 

-

m
�

45
0 

20
0 

200
 

le
ft

 

o
v

er
h

ea
d

 g
u

a
rd

 l
ig

h
t 

JS
-4

-2
0 

JS
-4

- 1
 

0(
-

u 

50
 

50
 

fuebJ
 

r
i

tc
h 

-,
ttx

2 
DJ3

011
A-

4-
219

5x
2 

14 
4 

15
0 

20
0 

20
0 

30
0 

75
0 

20
0 

11
00

 

M
.-

--"'2s '-"-o
 -

-
-

--,' 
U

 
Ao

o 
JS

-6
-2

0 
ac

ce
le

ra
to

r 
10

 0 

L
if

ti
n

g
 s

w
it

c
h

 

JS-
2-2

0 
Lo

w
eri

n
g

 
so

len
o

id
 v

a
lv

e
 

30
0 S

e
a
t 

s
w

it
c

h
 

6A
10 00 

B+ 
SV

1.2
5-

4S
 

e
m

e
rg

e
n

c
y

 s
to

p
 s

w
it

c
h
 

DJ1
11-

4A
 

DJ3
011

A-
4-

119
5 

:[J(I)
 D

C-

10
0 

DJ
22

1-
4A

 fu
 

DJ
30

11
A-

4-
21

95
 

.-?II
�

 5
wa

r 
DC

Ug
 

_ 4
_ i1

9 5
 

/ 
Li

gh
t r

el
ay

 
D J

21
1-

4A
 

/ 
OJJ

705
1-6

.l-
21 

9 
12 

13 
14 

8 
D C- 0J2

11_
4 A

 
,,,--

_
 - -1.. 

--
-......

 
DJ2

21-
4A

x5 
DJ3

011
A-

4-1
19 5

 ( 
24

 V r
el

ay
 )

 
DJ3

011
A-4

-21
95 x

5 
'--

__
_

_
 _,,,

 
C

o
nn

ec
t 

th
e 

re
ar

 

o
v

er
h

ea
d

 g
u

ar
d

 l
ig

h
t 

t r
,os

o 

e
�(- DJ2

21-
4A 

·--•�
:i

□J3
011

A-
4-2

195
 

rig
ht

 h
ea

dl
ig

ht
 h

ar
ne

ss
 

DJ1
11-

4A
 

DJl
011

A-
4-

119
5 

=OID
 0

(-

f
105

0 

e

DC - i1 
DJ2

21-
4A 

""
�

11
D

J30 1
1A-

4-1
195

 
Le

ft 
he

ad
lig

ht
 h

ar
ne

ss
 

$
 

p-'
 -· 0

 - (D
 

p-'
 

�
 ., � (D
 

rJJ
 

rJJ
 

I �
 

�
 4400/5500



N 
I 

..a. 
UI 

DISPLAY
AMP-23pin

horn button 5 
2*DJ221-4A 

7 

direction switc 
'S:::: 

Key1 

JS-

JS-3-10 
hand brake switch 

50 250 

250 

200 

200 

200 

right front 

overhead guard light 

JS-4-20 p 

[ID 
100 \.�c-r--T"Jj'.1/ / J s-2-20

DJ221-4A*6 S 
DJ3011A-4-2195*69 

12
Connect the rear 13 
overhead guard light 

14 
DJ211-4A*2 5 

DJ3011A-4-1195*2 DC 
warning light DC 

Reserved power supply 

100 900 

1600 
OJ612-2.2x06A 

250 m 

DC Converter 00 B f1lfm\'// T 
JS-3-20 

SV1.25-4S:2 �\..!.Jt!!9 
Connect 

emergency 
stop switch Seat switch 

DJl02l-2-2 1  1400 

14 
corrugated 

¢20 pipel 

200 
brake light switch 

700 

DJ7031-6.3-21 
Flasher 

300 500 200 

50 

50 

.!l. -
7 DC-

DJ6.3 1/4 
speaker filter 

(
COO

) a i r
JS-2-20 

back-up alarm 

encoder cable JS-6-20 
accelerator 

DJ211-4A 
DJ3011A-4-1195 oc-

1� 1050
��-·-11 

Left headlight harness 

JS-4-10 

OJ221-4A*4 
OJ3011A-4-2195*4 

OJ211-4A 
OJ3011A-4-1195 

DC-

f 1050
��-

JS-4-10 
right headlight harness 5x5Q 

-11 
9 

OJ221-4A*4 
OJ3011A-4-2195*4 

fuse box 

JS-4-10 

JS-4-20 

Lifting switch 

1 

AMP-35pin T 

programmer 
Molex 5559-4P 

i-:--7 
____ .:::LR�::_J 

,----7 
I Diode connector I 

'-..J I 

...... ...._ l�I 

21 I I 
nnect I I 

1ode connector L ___ _J 

--7 

24V relay I 
I 

. 
I 

1 
HFV4-1Z4G-DC24V 

1 
L _______ _J 

100 

p-' 
-·

0 
-

(D 

p-' 
� 
., 

� 
(D 
rJJ 
rJJ 

I 
�
N 

Lifting potentiometer 

JS-3-10 

4400-5500



Hand brake switch 

2-17

0 
0 

-CD --------CB-
I I 

JS-3-20 

1 

3.4 

5 



Hand brake switch 

Item Part No Description Q'ty Remark 

1 Z-15ZQ22-B Micro distance switch 1 

2 DJ431-4B Connector 3 

3 <t> 8 L= 100 Black casing 1 

4 QVR Soft wire( section=0.85mm) 3 

5 JS-3-20 Connector 1 

2-18





Battery socket ass 'y 

Item Part No Description Q'ty Remark 

1 A25A2-00401 Connector 2 

2 A25K2-80601 Electronic control positive negative connection line 1 4

- A25R2-80301 Electronic control positive negative connection line 1 4400/5500-C3/C5 

- A25T2-80601 Electronic control positive negative connection line 1 

- A25T2-80201 Electronic control positive negative connection line 1 

4400/5500-l1 

4400/5500-l2 

3 QT50-10 <l:> 10 Connector 1 

4 QT50-8 <l:> 8 Connector 1 

5 A25K2-80901 2 

6 18-B+ <l:> 18 X 60 Plastic pipe 1 

7 18-B- <l:> 18 X 60 Plastic pipe 1 

8 YHHRD 50mm
2

,L=2500 Cable 1 

- YHHRD 50mm
2

,L=2700 Cable 1 

- YHHRD 50mm
2

,L=2600 Cable 1 

9 YHHRD 50mm
2

,L=2400 Cable 1 

- YHHRD 50mm
2

,L=2300 Cable 1 

- YHHRD 50mm
2

,L=2400 Cable 1 

4400/5500-C2/C4/SZ 1 

4400/5500-C3/C5 

4400/5500-Il /12 

4400/5500-C2/C4/

SZ 1 4400/5500-C3/

C5 4400/5500-Il /12 

2-20



Controller ass 'y 
4400/5500-C2 

11 

2-21



Controller ass 'y 4400/5500-C2 

Item Part No Description Q'ty Remark 

A A25K2-10100 Controller ass 'y 1 

1 A25K2-10101 Base plate 1 

2 A25K2-10102 Pump controller 1 

3 A25K2-10103 Copper bar 1 

4 A25K2-10104 Asm label 1 

5 A25K2-10105 Traction controller 1 

6 A25K2-10106 Bracket for contactor 2 

7 A25K2-10107 Main contactor 1 

8 A25K2-10108 Copper bar, contactor to fuse 1 

9 A25K2-10109 Copper bar, ride fuse 1 

10 A25K2-10110 Fuse holder 2 

11 A25K2-10111 Fuse 2 

12 A25K2-10112 Copper bar, fuse 1 

13 A25K2-10113 Copper bar, fuse 1 

2-22



Controller ass 'y 
4400/5500-C3 

15 

2-23



Controller ass 'y 
4400/5500-C3 

Item Part No Description Q'ty Remark 

A A25R2-10200 Controller ass 'y 1 

1 A25R2-10101 Base plate 1 

2 A25R2-10102 Copper bar 1 

3 A25R2-10103 Pump controller 1 

4 A25R2-10104 Copper bar 1 

5 A25R2-10105 Fuse holder 1 

6 A25R2-10106 Copper bar, ride fuse 1 

7 A25R2-10107 Traction controller 1 

8 A25R2-10108 Asm label 1 

9 A25R2-10109 Copper bar, contactor to fuse 1 

10 A25R2-10110 Copper bar, fuse 1 

11 A25R2-10111 Main contactor 1 

12 A25R2-10112 Bracket for contactor 2 

13 A25R2-10113 Fuse holder 2 

14 A25R2-10114 Copper bar, fuse 1 

15 A25R2-10115 Fuse 2 

2-24



Controller ass 'y 
4400/5500-SZ 1 

6 7 
6 

0 

'e 

@ 11 'I 

�=
J..___

-----1---+1��-�

CJ 

@M 
,---=:-� e

0 

3 1 4 

2-25



Controller ass 'y 
4400/5500-SZ1 

Item Part No Description Q'ty Remark 

A A25AA2-10100 Controller ass 'y 1 

1 A25AA2-10101 Traction controller 1 

2 A25AA2-10102 Pump controller 1 

3 A25AA2-10103 Floor cooling 1 

4 A25AA2-10104 B- Copper bar 1 

5 A25AA2-10105 Main contactor 1 

6 A25AA2-l 0 106 Fuse 2 

7 A25AA2-10107 B+ Copper bar 1 

2-26



Controller ass 'y 
4400/5500-Il 

9 

3 2 

2-27



Controller ass 'y 
4400/5500-Il 

Item Part No Description Q'ty Remark 

A A25T2-10100 Controller ass 'y 1 

1 A25T2-10101 Pump controller 1 

2 A25T2-10102 Traction controller 1 

3 A25T2-10103 Floor cooling 1 

4 A25T2-10104 Precharge resistance 1 

5 A25T2-10105 Fuse 2 

6 A25T2-10106 Copper bar 1 

7 A25T2-10107 Main contactor 1 

8 A25T2-10108 Relay 1 

9 A25T2-10109 Flasher 1 

10 A25T2-10109 Fuse box 1 

2-28



Controller ass 'y 

2-29

9 
8 

2 

4400/5500-I2 

11 

3 

6 

7 



Controller ass 'y 
4400/5500-I2 

Item Part No Description Q'ty Remark 

A A25U2-10100 Controller ass 'y 1 

1 A25U2-10101 Pump controller 1 

2 A25U2-10102 Traction controller 1 

3 A25U2-10103 Floor cooling 1 

4 A25U2-10104 Precharge resistance 1 

5 A25U2-10105 Fuse 2 

6 A25U2- l 0 106 Copper bar 1 

7 A25U2- l 0 107 Main contactor 1 

8 A25U2- l 0 108 Relay 1 

9 A25U2-10109 Flasher 1 

10 A25U2-10109 Fuse box 1 

11 A25U2-10110 Copper bar 1 

2-30



Controller ass 'y 
4400/5500-C4 

2-31



Controller ass 'y 
4400/5500

Item Part No Description Q'ty Remark 

A A25BT2-10100 Controller ass 'y 1 

1 A25BT2-10101 Base plate 1 

2 A25BT2-10102 Pump controller 1 

3 A25BT2-10103 Copper bar 1 

4 A25BT2-10104 Asm label 1 

5 A25BT2-10105 Traction controller 1 

6 A25BT2-10106 Bracket for contactor 2 

7 A25BT2-10107 Main contactor 1 

8 A25BT2-10108 Copper bar, contactor to fuse 1 

9 A25BT2-10109 Copper bar, ride fuse 1 

10 A25BT2-10110 Fuse holder 2 

11 A25BT2-10111 Fuse 2 

12 A25BT2-10112 Copper bar, fuse 1 

13 A25BT2-10113 Copper bar, fuse 1 

2-32



Controller ass 'y 
4400/5500

15 

2-33



Controller ass 'y 
4400/5500-C5 

Item Part No Description Q'ty Remark 

A A25BU2-10100 Controller ass 'y 1 

1 A25BU2-10101 Base plate 1 

2 A25BU2-10102 Copper bar 1 

3 A25BU2-10102 Pump controller 1 

4 A25BU2-10103 Copper bar 1 

5 A25BU2-10104 Fuse holder 1 

6 A25BU2-10105 Copper bar, ride fuse 1 

7 A25BU2-10106 Traction controller 1 

8 A25BU2-10107 Asm label 1 

9 A25BU2-10108 Copper bar, contactor to fuse 1 

10 A25BU2-1009 Copper bar, fuse 1 

11 A25BU2-10110 Main contactor 1 

12 A25BU2-10111 Bracket for contactor 2 

13 A25BU2-10112 Fuse holder 2 

14 A25BU2-10113 Copper bar, fuse 1 

15 A25BU2-10114 Fuse 2 

2-34



Battery ass 'y 

1 

0 

0 ---------

0 ---------

2-35

2 

---------------0 ---------------0 ---------------0 

0 ---------

0 ---------

0 

0 --------- 0 ---------

0 --------- 0 ---------

Negative power 
cable length 

700mm 

0 ---------

0 ---------

0 

0 

0 

Socket type 

S8350 

Length of the positive 
power cable 

900mm 



Battery ass 'y 

Item Part No Description Q'ty Remark 

A A25G2-20300 Battery ass 'y 1 4400lb 

-

A25G2-20200 Battery ass 'y 1 5500lb

1 A25G2-20110 Box 1 

2 7DB560 Battery 1 4400lb 

-

7DB630 Battery 1 5500lb

2-36





Steering control 

7 

11 

17 

3-01



Steering control 

Item Part No D escriptio n Q'ty Remark 

1 A30A6-00005 Bolt 2 

2 A30A6-00004 Washer 2 

3 Al5A6-00200 ci) 300 Wheel,Steering as s'y 1 

4 GB/T6171 Ml6X 1.5 Nut 1 

5 GB/T97.1 16 Washer 1 

6 A15G6-00100 Steering column 1 

7 A 1506-00206 Lever 1 

8 A15G6-00205 Bolt 1 

9 A 1506-00202 II Clamping sleeve 1 

10 Al5G6-00201 Clamping sleeve 1 

11 A30C6-00200 J o int 1 

12 GB/T5783 M8X45 Bolt 1 

13 GB/T93 8 Washer,lock 1 

14 JB/T7940.1 MIO Cup, greas e 1 

15 A30C6-00004 Seal co ver 1 

16 A30C6-00300 Link as s'y 1 

17 A25A4-40000 Redirecto r 1 

18 GB/T5783 MI0X45 Bolt 8 

19 GB/T93 10 Washer,lock 4 

20 GB/T5786 M12 X 1.25 X 25 Bolt 2 

21 GB/T93 12 Washer,lock 2 

22 GB/T97.1 12 Washer 2 

23 D30Al-20002 Rubber 4 

24 A30A 7-40001 Pipe 4 

25 A30A5-20003 Washer 4 

26 GB/T889.1 MIO Nut 4 

27 GB/T97.1 10 Washer 5 

3-02





Steering axle 

Item Part No Description Q'ty Remark 

1 A25A6-10200 SteeringAxle ass'y 1 

2 A25A6-10201 Link 2 

3 A25A6-10400 Power cylinder ass'y 1 

4 A25A6-l 0202 Bracket 2 

5 A25A6-10203 Bushing 2 

6 A25A6-10300 Knuckle R. H. ass 'y 1 

7 GB/T198906 Bearing 2 

8 GB/T290 943/32 Bearing 4 

9 A25A6-10204 king Pin, steering knuckle 2 

10 GB/T3300.1 Fitting 2 

11 A25A6-10205 Link 4 

12 GB/T894.1 16 Link 8 

13 A25A6-l 0206 Bearing 2 

14 A25A6-l 0207 Spring 4 

15 GB/T13871 B07 5100 Ring seal 2 

16 GB/T297 7209E Bearing 2 

17 GB/T297-84 7207E Bearing 2 

18 GB/T6171 M20X2 Nut 2 

19 GB/T97. 1 20 Washer 2 

20 GB/T91 6.3 X 55 Pin 2 

3-04









Steering cylinder 

Item Part No Description Q'ty Remark 

A A25A6-l 0400 Power cylinder ass'y 1 

1 A25A6-10401 Piston rod 2 

2 A25A6-10402 Cap 1 

3 A25A6-10403 Cylinder 1 

4 GB/T1235 65X5.7 O-ring 1 

5 A25A6-10404 Seal, slipper 2 

6 A25A6-10405 (5030) Bushing 2 

7 GB/T1235 70X3.1 O-ring 2 

8 A25A6-10406 Bushing 2 

9 A25A6-10407 030 Bearing 2 

10 A25A6-10408 U-ring 2 

11 A25A6-10409 Shim 2 

12 A25A6-10410 Bushing 2 

13 A25A6-10411 Snap shim 2 

3-08















Frame & counter weight 

Item Part No Description Q'ty Remark 

24 GB/T97.1 8 Washer 2 

25 GB/T6170 M8 Nut 2 

26 D70S 1-20006 Cushi on 1 

27 SF-2-3025 Bearing 2 

28 D16El-10010 Clamp shaft 1 

29 D25H 1-10002 II Nylon block II 1 

30 GB/T5783 M8X30 Screw 2 

31 GB/T93 8 Washer,lock 2 

32 D25Hl-10001 I Nylon block I 1 

33 GB/T5783 Ml0X 16 Bolt 3 

34 GB/T93 10 Washer,lock 7 

35 GB/T97.1 10 Washer 7 

36 D30Al-11008 5 Pipe clamp 3 

37 D25Hl-10100 Frame 1 

38 D15G 1-10600 Bracket 1 

39 D25G 1-10003L Twins fender 1 

40 GB/T5783 M10X25 Bolt 4 

41 D25G 1-50002 Decorative covers 1 

42 D20Gl-50001 Counterweight 1 4400lb

- D25Gl-50001 Counterweight 1 5500lb

43 D15Gl-50002 Reflectorlamp 2 

44 GB/T5782 M24X 80 Bolt 1 

45 GB/T93 24 Washer,lock 3 

46 D 15G 1-50009 Washer 3 

47 GB/T5783 M24X60 Bolt 2 

4-04





Hood, Floor Board & Seat 

Item Part No 

1 D 15G 1-20020 

2 D25G 1-20020 

- D25G 1-20040 

3 GB/T5789 

4 GB/T818 

5 D25Hl-20003 

6 D25Hl-20004 

7 D15Gl-20022 

8 D15Hl-20001 

9 GB/T6170 

10 GB/T97.1 

11 D 15G 1-20009 

12 D25Hl-20200 

13 D30Al-20001 

14 D15Hl-20023 

15 Dl5Hl-20022 

16 GB/T5783 

17 GB/T93 

18 GB/T97.1 

19 D35Gl-30001 

20 GB/T5783 

21 D35Hl-20700R 

22 GB/T5783 

23 D 15G 1-20400 

24 D30Cl-20008 

25 D15Gl-20011R 

26 D25Hl-20100 

Description Q'ty Remark 

String covering ass'y 1 

Cabinet covering ass'y 1 

Cabinet covering ass'y 1 

4400/5500-C2/
C3/ C4/C5/SZ1 

4400/5500-Il /
I2 

M6X 12 Bolt 7 

M6X 16 Bolt 10 

Front shade 1 

Front shade 1 

Front cover insert 2 

Cover plate 1 

M6 Nut 6 

6 Washer 10 

Cone pad 4 

Side cover R.H. 1 

Decorative covers 3 

Mo unting plate 2 

Rubber fixed block 2 

M8X25 Bolt 4 

8 Washer,lock 18 

8 Washer 18 

MS Nut 6 

M8X30 Bolt 6 

Gas spring bracket R.H. 1 

M8X20 Bolt 8 

Elastic locking ass'y 1 

Shock,absorber 2 

Hinge R.H. 1 

Bonnet 1 

4-06





Hood, Floor Board & Seat 

Item Part No 

27 D15Gl-20012 

28 Dl5Gl-20014 

29 D15Gl-20011L 

30 GB/T5783 

31 GB/T93 

32 GB/T97.1 

33 D25Hl-20001 

34 D25Hl-20005 

35 D70S 1-20006 

36 D25G 1-20006 

37 D35Hl-20700L 

38 Dl5Gl-20008 

39 D25Hl-20008 

40 D25Hl-20006 

41 GB/T818 

42 D25Hl-20300 

43 D25G 1-20011 

44 GB/T818 

45 D25G 1-20403 

46 D25G 1-20410 

47 D25G 1-20009 

48 GB/T5789 

49 D25Gl-20008 

50 D 15G 1-20500 

51 A30Al-00300 

52 GB/T97.1 

53 GB/T93 

54 GB/T6170 

Description Q'ty Remark 

Bolt 2 

Bushing 2 

Hinge L.H. 1 

M10X25 Bolt 6 

10 Washer,lock 6 

10 Washer 6 

Weight cover 1 

Sealing strip 1 

C ushion rubber 2 

Bracket 2 

Gas spring bracket L.H. 1 

Clamp 2 

I Adjusting block 

II Adjusting block 

M6X20 Bolt 2 

Side cover L.H. 1 

Rubber 1 

M8X 16 Bolt 6 

Board 1 

Flo or board 1 

lug handle 1 

M8X8 Bolt 3 

Hand pedal 1 

Pin 1 

Seat 1 

8 Washer 4 

8 Washer,lock 4 

M8 Nut 4 

4-08





Head guard 

Item Part No Descriptio n Q'ty Remark 

1 D25Gl-30100 Overhead guard 1 

2 D15Gl-30002L LED lamp F 1 

3 D15Gl-30002R LED lamp F 1 

4 D30Dl-30004R Back cover R.H. 1 

5 D30Dl-30004L Back cover L.H. 1 

6 D30C 1-30001 M6 Nut 2 

7 GB/T97.1 6 Washer 6 

8 GB/T93 6 Washer,lo ck 6 

9 GB/T5783 M6X20 Bolt 2 

10 GB/T5783 M6X 16 Bolt 4 

11 D30Al-30002 Bracket 2 

12 D30Al-30800 Back-mirro r 2 

13 D 15G 1-30400 Bracket 1 

14 D30Al-30005 II Grommet 3 

15 DlSGl-30001 Grommet 3 

16 D30Cl-30005 Bracket 1 OPTIONAL 

17 GB/T5783 M8X30 Bolt 4 OPTIONAL 

18 GB/T93 8 Washer,lo ck 6 OPTIONAL 

19 GB/T97.1 8 Washer 4 OPTIONAL 

20 D35Gl-30001 M8 Nut 6 OPTIONAL 

21 D30Cl-30006 Bracket 1 OPTIONAL 

22 D30Cl-30500 Handle 1 OPTIONAL 

23 GB/T70.1 M8X25 Screw 2 OPTIONAL 

4-10







Oil tank 

Item Part No Description Q'ty Remark 

1 A30A5-30003 Cover, gasket 1 

2 GB/T5783 M8X20 Bolt 8 

3 GB/T93 8 Washer, lock 8 

4 GB/T97.1 8 Washer 8 

5 A30A4-50500 Breather 1 

6 TK000-16025 <D 16,..__, <D25 Clip 2 

7 TG000-10007 <D 10 X 70 Breather Hose 1 

8 A25G4-50100 Coverplate ass 'y 1 

9 A30A4-50100 Oiling cap ass'y 1 

10 A30A4-50400 
Strainer 

1 

11 Al5A4-50200 
Strainer 

1 

12 GB/T5783 M10X25 Bolt 2 

13 GB/T93 10 Washer, lock 2 

14 GB/T97.1 10 Washer 2 

15 A30A4-50003 Magnet 1 

16 JB982 30 Washer 1 

17 A30A4-50002 Plug, drain 1 

18 A25G4-50200 Tank 1 

5-02





Valve control (two-throw) 

Item Part No Description Q'ty Remark 

1 GB/T5783 M10X35 Bolt 4 

2 GB/T93 10 Washer , lock 8 

3 GB/T97.1 10 Washer 4 

4 GB/T5786 MIO X 1.25 X 30 Bolt 4 

5 A30A7-40003 Knob, lift 1 

6 A30A7-40004 Knob, tilt 1 

7 A15H7-40001 Dust Cover 2 

8 A15G7-40001 Dust Cover 2 

9 A15H7-40140 Lever, lift 1 

10 Al5H7-40150 Lever, tilt 1 

11 A25G7-40101 Coller 1 

12 SF-1-1638 Bearing 2 

13 Al5G7-40107 Coller 2 

14 GB/T97.1 16 Washer 1 

15 A30C7-40001 Pin 2 

16 GB/T119.1 ¢ 2 X 16 Pin, cotter 4 

17 GB/T97.1 6 Washer 2 

18 Al5G7-40002 Pin 2 

19 A15H7-40181 Joint 2 

20 GB/T6170 MS Nut 2 

21 A15H7-40182 Link 2 

22 A25H7-40110 Floor ass'y 1 

23 A25H7-40120 Bracket ass'y 1 

5-04





Valve control (two-throw) 

Item Part No Description Q'ty Remark 

24 A25G7-40130 Shaft ass'y 1 

25 GB/T5783 M6X 16 Bolt 1 

26 GB/T93 6 Washer ,lock 1 

27 Al5G7-40104 II Bolt 1 

28 A15G7-40102 II Washer 1 

29 A15H7-40103 I Bolt 1 

30 Al5H7-40101 I Washer 1 

31 A15H7-40108 Taper handle 1 

32 A15H7-40105 Taper 1 

33 A15H7-40107 Spring 1 

34 GB/T97.1 14 Washer 1 

35 GB/T894.1 Snap ring 1 

36 SF-1-1220 Bearing 1 

37 GB/T5783 M10X30 Bolt 2 

38 GB/T93 10 Washer ,lock 2 

39 A25G7-40001 Lifting switch bracket 1 

40 A15A7-00409 Micro switch bracket 2 

5-06









Valve control (three-throw) 

Item Part No Description Q'ty Remark 

24 A25H7-40110 Floor ass'y 1 

25 A25H7-40120 Bracket ass'y 1 

26 A25H7-40130 Shaft ass'y 1 

27 GB/T5783 M6X 16 Bolt 1 

28 GB/T93 6 Washer ,lock 1 

29 A l5G7-40104 II Bolt 1 

30 A15G7-40102 II Washer 1 

31 A15H7-40103 I Bolt 1 

32 A15H7-40101 I Washer 1 

33 A15H7-40108 Taper handle 1 

34 A15H7-40105 Taper 1 

35 Al5H7-40107 Spring 1 

36 GB/T97.1 14 Washer 1 

37 GB/T894.1 Snap ring 1 

38 SF-1-1220 Bearing 1 

39 GB/T5783 M10X30 Bolt 2 

40 GB/T93 10 Washer ,lock 2 

41 A25G7-40001 Lifting switch bracket 1 European standard 

42 A15A7-00409 Micro switch bracket 3 Cold storage 

5-10













Hydraulic pipeline(EX-B) 

Item Part No Description Q'ty Remark 

1 GJT-416-00 Tee coupling 2 

2 TGLBI-08070-H35*J 81 X 700 Hose H.P. 1 

3 TGIBII-13195*J 13IIX 1950 Hose H.P. 1 

4 GJT-327-00 Elbow 1 

5 GJT-219-00 Elbow 1 

- GJT-219-00 Elbow 2 

6 GJT-220-00 Elbow 1 

-

GJT-220-00 Elbow 0 

7 GJT-344-00 Nipple 135
° 

1 

8 A25G4-30300 Valve 1 

-

A25G4-30400 Valve 1 

9 GJT-70-00 Nipple 1 

-

GJT-444-00 Elbow 1 

10 TG000-13200 <l> 13 X 2000 Hose 1 

11 TK000-16025 <l> 16- <l> 25 Clip 2 

12 A25G4-00002 Hose I 1 

13 GJT-328-00 Elbow 1 

14 A25A4-20000 Gear pump 1 

15 TK000-35051 <l> 35- <l> 51 Clip 8 

16 A25G4-00001 Hose 1 

17 GJT-08-00 Nipple 1 

18 GB/T5783 M10X35 Bolt 4 

19 GB/T5783 M10X30 Bolt 2 

20 GB/T93 10 Washer,lock 10 

21 GB/T97.1 10 Washer 6 

5-16





Hydraulic pipeline(EX-B) 

I t em P ar t  N o  Description Q ' ty Remark 

22 GJT-17-00 Nipple 2 

23 TGIBl-08 l 70*G 81 X 1700 Hose H.P. 1 

24 A30Q4-00100 Pipe ass'y 1 

25 TGIBl-08 l 80*G 81 X 1800 Hose H.P. 1 

26 A25G4-00003 I I  Hose 1 

27 A25G4-00004 I I I  Hose 1 

28 GB/T5783 Ml0X20 Bolt 4 

29 A30Q4-00300 Pipe ass'y 1 

30 GJT-13-00 Elbow 1 

31 TGIBl-08096*G 81 X 960 Hose H.P. 1 

32 GJT-174-00 Elbow 1 

33 TGIBl-06088*J 61 X 880 Hose H.P. 1 

34 TGLBI-08041-H45*J 81X410 HoseH.P. 1 

35 TGLBI-08060-H35*G 81 X 600 Hose H.P. 1 

36 TGLBI-08074-H35*G 81 X 7 40 Hose H.P. 1 

37 Al6A4-20000 Gear pump 1 

38 GB/T5783 Ml0X25 Bolt 4 

39 GB/T97.l 10 Washer 4 

4400/5500-S l/C2 

SMEMotor 

4400/5500-S l/C2 

SMEMotor 

4400/5500-S l/C2 
SMEMotor 

40 GJT-11-00 Elbow 1 2-way valve

-

GJT-11-00 Elbow 2 3-way valve

-

GJT-11-00 Elbow 3 4-way valve

41 GJT-12-00 Elbow 2 2-way valve

-

GJT-12-00 Elbow 3 3-way valve

-

GJT-12-00 Elbow 4 4-way valve

42 GJT-72-00 Nipple 2 

5-18







Hydraulic pipeline(EX-A) 

3
6 

5-21

23 

optional 

__________

_

__ 3'. __ �-�� motor combmation

__ ,,.,.-·· --" 
/ --\ 8 

/ -- '\)39 
\ �)if 
\ �/ 

-- � /' � 
--....... ______________________________ / 



Hydraulic pipeline(EX-A) 

Item Par t  No Descrip tion Q' ty Remark 

22 GJT-231-00 Nipple 2 

23 TGICl-08 l 70*G 81 X 1700 Hose H.P. 1 

24 A30Q4-00100 Pipe ass'y 1 

25 TGICl-08180*G 81 X 1800 Hose H.P. 1 

26 A25G4-00003 II Hose 1 

27 A25G4-00004 III Hose 1 

28 GB/T5783 Ml0X20 Bolt 4 

29 A30Q4-00300 Pipe ass'y 1 

30 GJT-13-00 Elbow 1 

31 TGIBl-08096*G 81 X 960 Hose H.P. 1 

32 GJT-398-00 Elbow 1 

33 TGICl-06088*J 61 X 880 Hose H.P. 1 

34 TGLCl-0804 l-H45*J 81X410 Hose H.P. 1 

35 TGLCl-08060-H35*G 81 X 600 Hose H.P. 1 

36 TGLCl-08074-H35*G 81 X 7 40 Hose H.P. 1 

37 Al6A4-20000 Gear pump 1 

38 GB/T5783 Ml0X25 Bolt 4 

39 GB/T97.l 10 Washer 4 

40 GJT-233-00 Elbow 1 2-way valve

- GJT-233-00 Elbow 2 3-way valve
- GJT-233-00 Elbow 3 4-way valve

41 GJT-234-00 Elbow 1 2-way valve

- GJT-234-00 Elbow 2 3-way valve

- GJT-234-00 Elbow 3 4-way valv�

42 GJT-461-00 Nipple 2 

43 GJT-12-00 Elbow 1 

5-22







Brake control unit 

Item Par t No Descrip tion Q'ty Remark 

1 A25G7-10200 Brake steel tube Cleft) 1 

2 A25G7-10100 Brake steel tube (righ t) 1 

3 Al6B7-10300 Master cylinder 1 

4 GB/T5783 MlOX25 Bolt 3 

5 GB/T93 10 Washer,lock 5 

6 GB/T5783 MlOX35 Bolt 2 

7 GB/T6170 MIO Nut 2 

8 Al6A7-10102 Head cover 1 

9 Al6B7-10200 Brake pedal 1 

10 Al6B7-10100 Suppor t  1 

11 GB/T91 2X 16 Pin 2 

12 A45A7-11004 Nylon ma t 2 

13 Al6B7-l 1001 Spring 1 

14 Al6B7-10600 Axis 1 

15 GB/T5783 M6X 16 Bolt 1 

16 GB/T93 6 Washer,lock 1 

17 GB/T97.l 6 Washer 1 

18 GB/T5783 M8X40 Bolt 1 

19 GB/T6170 M8 Nut 1 

20 GB/T882 8X26 Pin 1 

21 GB/T91 2. 5X22 Pin 1 

22 GB/T97.l 8 Washer 1 

23 ZT000-16025 Bearing 2 

6-02





Brake lever 

Item Part No Description Q'ty Remark 

A A15A7-20200 Hand brake ass 'y 1 

1 GB/T5783 Ml0X35 Bolt 2 

2 GB/T93 10 Washer,lock 2 

3 GB/T97.1 10 Washer 2 

4 A15A7-20201 Bracket ass'y 1 

5 GB/T5783 M8X50 Bolt 2 

6 A15A7-20202 Rubber sleeve 2 

7 GB/T6170 M8 Nut 2 

8 Al5A 7-20203 Bushing 1 

9 GB/T97.1 8 Washer 3 

10 GB/T896 Ring 3 

11 GB/T5783 M8X60 Bolt 1 

12 Al5A7-20204 Lock plate 1 

13 A15A 7-20205 Shaft 1 

14 A15A7-20206 Roller 2 

15 Al5A7-20207 Shaft 1 

16 A15A 7-20208 Switch board 1 

17 GB/T882 d8 X 18 Pin 1 

18 Al5A7-20209 Lever ass'y 1 

19 A15A7-20210 Locking piece 1 

20 A15A7-20211 Pin 1 

21 Al5A7-20212 Hand brake thrum 2 

6-04







Hydraulic system mast(Normal mast KM) 

Item P art No Description Q'ty Remark 

1 TGIBII-13040*J 13IIX400 Hose H.P. 1 EX-B 

- TGICII-130340*J 13IIX400 Hose H.P. 1 EX-A 

2 GJT-04-00 Valve,check 1 EX-B 

- GJT-391-00 Valve,check 1 EX-A 

3 GJT-03-00C Three way connector ass'y 1 EX-B 

- GJT-390-00 Three way connector ass 'y 1 EX-A 

4 GJT-02-00-2 Flow regulator 1 EX-B 

- GJT-243-00-2 Flow regulator 1 EX-A 

5 TGIBII-13100-GS*J 13 II X 1000 Hose H.P. 1 EX-B 

- TGICII-13100-GS*J 13IIX 1000 Hose H.P. 1 EX-A 

7-02





Hydraulic system mast(Full Free 2-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

1 GJT-26-00 Elbow 1 

2 Z30K3-70100-XXX Steel Pipe ass 'y 1 

3 Z30K3-70001 Clamp 1 

4 GB/T5783 M8X20 Bolt 1 

5 GB/T93 8 Washer,lock 1 

6 TGLBII-13050-H45* J 13II X 500 Hose H.P. 1 

7 TGIBII-13125GS*J 13IIX 1250 Hose H.P. 1 EX-B 

- TGICII-13125GS*J 13II X 1250 Hose H.P. 1 EX-A 

8 GJT-02-00-2 Flow regulator 1 EX-B 

- GJT-243-00-2 Flow regulator 1 EX-B 

9 GJT-03-00C Three way connector ass 'y 1 EX-B 

- GJT-390-00 Three way connector ass 'y 1 EX-A 

10 A20B4- l0300-01 Explosion-proof valve 1 

11 TGIBII-13039*J 13II X 560 Hose H.P. 1 EX-B 

- TGICII-13039* J l 3II X 560 Hose H.P. 1 EX-A 

12 GJT-04-00 Valve,check 1 EX-B 

- GJT-391-00 Valve,check 1 EX-A 

7-04



Hydraulic system mast(Full Free 2-Stage Mast KZM) 

( Mast Piping Optional Parts) 

Lifting Height Hose(mm) Remark 

2000 725 

2500 975 

3000 1225 standard 

3300 1375 

3500 1475 

3700 1575 

4000 1775 

4500 2025 

5000 2275 

5500 2575 

6000 2825 

7-05





Hydraulic system mast(Full Free 3-Stage Mast KZM) 

Item P art No Description Q'ty Remark 

1 TGUBII-13120-H45h45GS*J 13IIX 1200 Hose H.P. 1 EX-B 

- TGUCII-13120-H45h45GS*J 13IIX 1200 Hose H.P. 1 EX-A 

2 GJT-02-00-2 Flow regulator 1 EX-B 

- GJT-243-00-2 Flow regulator 1 EX-A 

3 TGLBII-13040-H40NL *J 13II X 400 Hose H.P. 1 EX-B 

- TGLBCII-13040-H40NL *J 13II X 400 Hose H.P. 1 EX-A 

4 GJT-04-00 Valve,check 1 EX-B 

- GJT-391-00 Valve,check 1 EX-A 

5 TGIBII-13035NL *J 13IIX350 Hose H.P. 1 EX-B 

- TGICII-13035NL *J 13IIX350 Hose H.P. 1 EX-A 

6 S30J3-70100 Steel P ipe ass 'y 1 EX-B 

- S30J3-701 00A Steel P ipe ass'y 1 EX-A 

7 GB/T5783 M8X20 Bolt 6 

8 GB/T93 8 Washer,lock 8 

9 GJT-03-00C Three way connector ass'y 1 EX-B 

- GJT-390-00 Three way connector ass'y 1 EX-A 

10 GJT-26-00 Through joint 1 EX-B 

- GJT-242-00 Through j ojnt 1 EX-A 

11 TGIBII-13054NL *J 13II X 540 Hose H.P. 1 EX-B 

- TGICII-13054NL *J 13II X 540 Hose H.P. 1 EX-A 

12 A20B4-10300-01 Explosion-proof valve 1 

13 GJT-61-00 Three way connector 1 EX-B 

- GJT-241-00 Three way connector 1 EX-A 

14 GB/T5783 M8X50 Bolt 2 

15 TGIBII-13045*1 13IIX450 Hose H.P. 1 EX-B 

- TGICII-13045*1 13IIX450 Hose H.P. 1 EX-A 

16 S30J3-70004 Adapt�r bracket 1 

7-07





Hydraulic system mast(Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

17 GB/T6173 M22X 1. 5 Nut 2 

18 GJT-179-00 Nipple 1 EX-B 

- GJT-237-00 Nipple 1 EX-A 

19 TGIBII-13XXX 13IIXXX Hose H.P. 1 EX-B 

- TGICII-13XXX 13IIXXX Hose H.P. 1 EX-A 

20 S30J3-70003 Clip 5 

21 S30J3-70002 Axle 1 

22 GB/T276 6003 Bushing 1 

23 S30J3-70001 Pulley 1 

24 GB/T893.1 52 Ring 1 

25 GB/T894.1 25 Ring 1 

26 GB/T5785 M16X l .5X55 Bolt 1 

27 GB/T93 16 Washer,lock 1 

28 GB/T97.1 16 Washer 1 

7-09



Hydraulic system mast(Full Free 3-Stage Mast KZM) 

( Mast Piping Optional Parts) 

Lifting Height Hose(mm) Remark 

3700 2000 

4000 2200 

4350 2400 

4500 2500 

4800 2700 

5000 2800 

5500 3200 

6000 3500 

6500 4000 

7000 4300 

7500 4800 

7-10



Fork 

I 

7-11



Fork 

Item Part No Description Q'ty Remark 

1 A20A3-90000 Fork ass'y 2 

2 A20A3-90001 Spring 2 

3 A20A3-90002 Pin 2 

4 A20A3-90003 Pin, stopper 2 

7-12





Lift Bracket Normal Mast 

Item Part No Description Q'ty Remark 

1 M20K3-50000 Lifting fork ass'y 1 

2 M20K3-60000 Backrest ass 'y 1 

3 M30A3-40301 End Roller 6 

4 M30A3-40202-1 Side roller 2 

5 M30A3-30005-1 Shaft roller 2 

6 M30A3-40203-1 Loose slice 2 

7 M30A3-40302-1 Screw 2 

8 GB/T894.1 55 Snap,ring 6 

9 M30A3-40205-l Dust-Proof ring 2 

10 GB/T5783 M14X25 Bolt 4 

11 GB/T93 14 Washer, lock 4 

12 M30K3-40200 Side roller 2 

13 GB/T894.1 25 Snap,ring 2 

14 M30K3-40001 Shaft roller 2 

15 GB/T5786 M16 X 1.25 X 45 Bolt 4 

16 GB/T93 16 Washer, lock 4 

17 M30K3-40006 Shim 8 

18 M30K3-40007 Spacer 4 

19 GB/T70.1 M12 X 25 Screw 1 

7-14





Lift Bracket Full Free 2-Stage Mast 

Item Part No Description Q'ty Remark 

1 Z20K3-50000 Lifting fork ass 'y 1 

2 M20K3-60000 Backrest ass 'y 1 

3 M30A3-40301 End Roller 6 

4 M30A3-40202-1 Side roller 2 

5 M30A3-30005-1 Shaft roller 2 

6 M30A3-40203-1 Loose slice 2 

7 M30A3-40302-1 Screw 2 

8 GB/T894.1 55 Snap,ring 6 

9 M30A3-40205-l Dust-Proof ring 2 

10 GB/T5783 M14X25 Bolt 4 

11 GB/T93 14 Washer, lock 4 

12 M30K3-40200 Side roller 2 

13 GB/T894.1 25 Snap,ring 2 

14 M30K3-40001 Shaft roller 2 

15 GB/T5786 M16 X 1.25 X 45 Bolt 4 

16 GB/T93 16 Washer, lock 4 

17 M30K3-40006 Shim 8 

18 M30K3-40007 Spacer 4 

19 GB/T70.1 M12X25 Screw 1 

7-16









Mast (Normal mast KM) 

Item Part No Description Q'ty Remark 

1 M20H3-l 0000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 M16 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.1 Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2 

12 M30A3-40201 End Roller 2 

13 GB/T894.1 55 Snap,ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 M12 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 M20K3-30000 Mast,inner 1 

21 M30A3-30005-1 Shaft roller 2 

22 M30A3-40301 End Roller 2 

23 M30A3-40202-1 Side roller 2 

24 M30A3-40203-l Loose slice 2 

25 M30A3-40302-1 Screw 2 

26 M30A3-40205-l Dust-Proof ring 2 

7-20



7-21

Mast (Full free 2-stage mast KZM) 

20 

I 
I 
I� 

12 J 

tr) 

I Jf®o@ 25 
21 24 23 I I I 

22 13 26 



Mast (Full free 2-stage mast KZM) 

Item P art No Description Q'ty Remark 

1 Z20H3-l 0000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 M16 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.1 Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 2 

11 M30A3-40002/3 Shim 2�_§_ 

12 M30A3-40201 End Roller 2 

13 GB/T894.1 55 Snap,ring 4 

14 M30K3-40300 Side roller 2 

15 GB/T5786 M12 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 Z20K3-30000 Mast,inner 1 

21 M30A3-30005-1 Sh aft roller 2 

22 M30A3-40301 End Roller 2 

23 M30A3-40202-1 Side roller 2 

24 M30A3-40203-l Loose slice 2 

25 M30A3-40302-1 Screw 2 

26 M30A3-40205-l Dust -Proof ring 2 

7-22



Mast (Full free 3-stage mast KZM) 

11 

�
✓

-' 

C J✓

: 

/ 
/ 

i 
I 

28 I 

I 

I 

20 I 

I 

I 

_ ✓25 

L�f12 13 

27 

t i I o @
21 24 23 I I I

22 13 26 

I i ® 0 @
21 24 23 r I I 22 13 26 

7-23

1 

lZi L 115---
l 

7 9 8.a �! I"'°

(j 
I �, 
2 if f,

3 5 �
4 



Mast (Full free 3-stage mast KZM) 

Item Part No Description Q'ty Remark 

1 S30H3-10000 Mast,outer 1 

2 M30A3-00002 Bushing 2 

3 M30A3-00001 Cap 2 

4 GB/T5785 Ml6 X 1.5 X 70 Bolt 4 

5 GB/T93 16 Washer,lock 4 

6 JB/T7940.l Oil cup 2 

7 M30F3-00100 Pin axle 2 

8 GB/T5786 MIO X 1.25 X 20 Bolt 2 

9 GB/T93 10 Washer,lock 2 

10 M30A3-40001 Slipper 4 

11 M30A3-40002/3 Shim 4 

12 M30A3-40201 End Roller 4 

13 GB/T894.l 55 Snap,ring 8 

14 M30K3-40300 Side roller 2 

15 GB/T5786 Ml2 X 1.25 X 40 Bolt 4 

16 GB/T93 12 Washer,lock 4 

17 M30K3-40004 Shim 12 

18 M30K3-40005 Shim 8 

19 M30K3-40002 Spacer 4 

20 S30J3-20000 Medium Master 1 

21 M30A3-30005-l Shaft roller 4 

22 M30A3-40301 End Roller 4 

23 M30A3-40202-l Side roller 6 

24 M30A3-40203-l Loose slice 6 

25 M30A3-40302-l Screw 6 

26 M30A3-40205-l Dust-Proof ring 6 

27 S30J3-30000 Mast,inner 1 

28 M30K3-10003 Shaft roller 2 

29 M30A3-10002-l Shaft roller 2 

7-24











Front Lift Cylinder (Full Free 2-Stage Mast KZM) 

7-29

11 

2� 

23�

2� 
25 � 
2� 
27 ---- � 
28� 
29�30//31 / 

32 

I/ 
13 14

12 

1::35 34 















Front Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

26 A20B4-l 0312 75X65X6 Sear ring 1 

27 A30B4-10313 Spo_ol 1 

28 GB/Tl235 20 X 2.4 O-ring 1 

29 A30A4-10314 Spring 1 

30 A30B4-10315 Spool 1 

31 A30B4-l 0316 Catch 1 

32 A30B4-l 0317 Stopper 1 

33 A20B4-l 0500-01 Explosion-proof valve 1 

34 GB/T5786 Ml2 X 1.25 X 35 Bolt 1 

35 GB/T93 12 Washer,lock 1 

36 GB/T5786 Ml6 X 55 Bolt 1 

37 GB/T93 16 Washer,lock 1 

7-36













Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

A A20D4-10600L/R Rear lift cylinder ass'y 2 

1 GB/T5786 M16 X 1.5 X 45 Bolt 2 

2 GB/T93 16 Washer,lock 2 

3 S30A3-80001 Spacer 2 

4 A30B4-10402 40 X 52 X 7/10 Dust ring 2 

5 A30B4-10404 40 X 50 X 6 Ring 2 

6 A20B4-10602 Cap, lift cylinder 2 

7 GB/T80 M8 X 8  Screw 2 

8 A30B4-10603 6 X 3 Nylon pad 2 

9 A30B4-10407 4030 Guide bushing 2 

10 GB/T1235 60 X 3.1 O-ring 2 

11 A20B4-10603 Bushing 2 

12 A20D4-10601 Piston rod L.H. 1 

13 A20D4-10602 Cylinder L.H. 1 

14 A20D4-10603 Piston rod R.H. 1 

15 A20D4-10604 Cylinder R.H. 1 

16 A20B4-10608 Spacer 2 

17 A30B4-10610 24X 2  Stopper 1 

18 A20B4-10609 50 X 14.7X 2.5 Backup ring 2 

19 A20B4-10610 Piston 1 

20 A20B4-10611 40 X 50 X 3 Ring, back up 2 

21 A20B4-10612 50 X 40 X 6 Ring 2 

22 A30B4-10615 1 Spacer 2 

23 A30B4-10616 26X 2  Stopper 2 

24 A30B4-10617 2 Spacer 2 

25 GB/T119 Dl0 X 26 Pin 2 

7-42





Rear Lift Cylinder (Full Free 3-Stage Mast KZM) 

Item Part No Description Q'ty Remark 

26 GB/T5786 M12 X 1.25 X 35 Bolt 2 

27 GB/T93 12 Washer,lock 2 

28 S30F3-80002 Clamp 2 

29 S30F3-80004 Rubber block 2 

30 GB/T5786 M12 X 1.25 X 70 Bolt 2 

31 GB/T93 12 Washer,lock 2 

32 S30F3-80005 Bolster 2 

33 S30F3-80003 Casing 2 

34 GB/T6171 M12 X 1.25 Nut 2 

35 S30J3-80100 Sheave 2 

36 GB/T894.1 40 Snap ring 2 

37 LH1623 X N  Chain ass'y 2 

7-44





Tilt cylinder 

Item Part No Description Q'ty Remark 

1 A30F4-10200 Tilt cylinder ass 'y 2 

2 GB/T1152 Ml0Xl Nipple grease 2 

3 GB304.5-81 GE30ES Bushing 2 

4 GB/T893.1 4 7 Ring,snap 2 

5 A30F4-10201 Ear ring 2 

6 GB/T5786 M14 X 1.5 X 55 Bolt 2 

7 GB/T6171 M14X 1.5 Nut 2 

8 GB/T93 14 Washer,lock 2 

9 A30F4-10202 32 X 48 X 8 X 10 Seal,dust 2 

10 A30F4-10203 Cap, lift cylinder 2 

11 A30F4-10204 32X48X3 Ring,snap 2 

12 GB/T893.1 52 Ring,snap 2 

13 A30F4-10205 65.2X 70X 1.5 Ring,snap 2 

14 A30F4-10206 Ring,snap 2 

15 GB/T1235 7 0 X 3 .1 O-ring 2 

16 A30F4-10207 36X32X25 Bushing 2 

17 A30F4-10208 Tube,cylinder 2 

18 A30F4-10209 piston body 2 

19 A30F4-10210 70X60X6 Ring 4 

20 A30F4-10211 70 X 15.7 X 2.5 Wearing 2 

7-46





Tilt cylinder 

Item Part No 

21 A30F4-10212 

22 A30F4-10213 

23 GB/T1235 

24 GB/T91 

25 GB/T6181 

26 A30F4-10214 

27 M30F3-00200 

28 GB/T5786 

29 GB/T93 

Description 

Piston 

70X60X 1.5 Ring,snap 

24 X 2.4 O-ring 

5 X 50 Pin 

M24X2 Nut 

Guide bushing 

Pin 

MIO X 1.25 X 20 Bolt 

10 Washer,lock 

Q'ty Remark 

2 

4 

2 

2 

2 

2 

2 

2 

2 

7-48







Decal 

I tem Part No Des cription Q'ty Remark 

1 Decal 2 

2 GCIO00 l Decal, safety 2 

- GCIY053 Decal, safety 2 

3 GCI0022 Decal CE 2 

4 GCI0014 Decal,sling 2 

- GCIY066 Decal,sling 2 

5 Decal 1 

- Decal 1 

6 GCI0122 Warning logo 1 

- GCIY124 Warning logo 1 

7 GCI0005 Decal,caution 1 

- GCIY057 Decal,caution 1 

8 GCI0013 Decal, tyre safety 1 

- GCIY065 Decal, tyre safety 1 

9 GCI0016 Decal, padlod mast space 1 

- GCIY068 Decal, padlod mast space 1 

10 GCI0017 Decal,notice thum b hand 1 

- GCIY069 Decal,notice thum b hand 1 

11 GCI0718 Nam e  plate 1 

- GCIY719 Nam e  plate 1 

12 GCI0726 1 

- GCI0728 

4400 Decal,Iubrication chart 

5500 Decal,Iubrication chart 
1 

8-02



Decal 

8-03 

17 

20 

12 

21 

13 18 19 

6 

10 



Decal 

Item Part No De scription Q'ty Remark 

- GCIY727 2t Decal,Iubrication chart 1 

- GCIY729 2.5t Decal,Iubrication chart 1 

13 GCI0412 Decal 1 

- GCIY411 Decal 1 

14 GCIY279 Decal 1 

15 GCI0003 Decal,Iubrication chart 1 

- GCIY055 Decal,Iubrication chart 1 

16 GCIY408 Weight lifting logo 2 

17 Decal 1 

- Decal 1 

18 GCI0407 Decal,Parking brake adjustment 1 

- GCIY275 Decal,Parki ng brake adjustment 1 

19 GCI0409 Ban manned sign 1 

- GCIY410 Ban manned sign 1 

20 GCIY273 Read instructions warning 1 

21 GCIY272 Fasten seat belts warning logo 1 

22 GCI0006 Decal,model 2 

23 Decal 2 

24 GCIY939 "4400" Decal 2 4400 

- GCIY940 "5500" Decal 2 5500

8-04



www.fliftamerica.com


